VOLANT AIR INTAKE SYSTEMS 1
PART NO.
INSTALLATION INSTRUCTIONS
WWW. VOLANTPERFORMANCE.CUM
TECH SUPPORT: (909> 476-7225

19873

19873 PARTS LIST

VOLANT AIR BOX

1/74’-20 TRUSS SCREWS

23 1/2* RUBBER TRIM

VOLANT AIR BOX LID

1/4" WASHERS

VOLANT BATTERY TRAY

VOLANT AIR DUCT

174" LOCK WASHERS

RAM FILTER W/CLAMP

1/4” RUBBER WASHERS

#064 CLAMPS

174" NUTS

4" X 2" SLEEVE

1/2* RUBBER GROMMET

[V el Y i e

1/4"-20 BOLTS

I IIEYEIES RN

16 1/2* RUBBER TRIM

#064
CLAMP

#064
CLAMP

4" X 2 1/e*
SLEEVE

VOLANT
AIR DUCT

NOTE: INSERT THE VOLANT
AIR DUCT THROUGH THE
VOLANT AIR BOX. ATTACH
THE RAM FILTER AND
TIGHTEN THE CLAMP FROM
THE TOP OPENING
FILTER RAM FILTER
CLAMP W/CLAMP
‘ —
—H_ S
— |
R

NOTE: SNAP THE STOCK
ACCESSORY TUBE INTO THE
EXISTING SIDE OPENING OF
THE VOLANT BOX

TarP
VIEW

STOCK
ACCESSORY

TUBE

-

q@. (4> 1/4"-20 TRUSS HEAD SCREWS

&S

(4> 1/4" RUBBER WASHERS

il

172" AIR TEMP ADAPTER

172" AIR TEMP ADAPTER WASHER

@D

FILTER
BOX LID

16 1/2" RUBBER
TRIM W/SPONGE

23 172"
RUBBER TRIM
W/SPONGE

@) 174" NUTS

@) 174" LOCK WASHERS

=]

= 1

STOCK BOLTS

BATTERY TRAY

@) 1/4* WASHERS

@) 174" WASHERS
1/4*-20 BOLTS

6MM THREAD FOR
STOCK BATTERY HOLDER



